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DH5-Ant1-2480-0~Reference-PASS DH5-Ant1-2480-30~1000-PASS

DH5-Ant1-2480-1000~26500-PASS 2DH5-Ant1-2402-0~Reference-PASS

2DH5-Ant1-2402-30~1000-PASS 2DH5-Ant1-2402-1000~26500-PASS
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2DH5-Ant1-2441-0~Reference-PASS 2DH5-Ant1-2441-30~1000-PASS

2DH5-Ant1-2441-1000~26500-PASS 2DH5-Ant1-2480-0~Reference-PASS

2DH5-Ant1-2480-30~1000-PASS 2DH5-Ant1-2480-1000~26500-PASS
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3DH5-Ant1-2402-0~Reference-PASS 3DH5-Ant1-2402-30~1000-PASS

3DH5-Ant1-2441-0~Reference-PASS 3DH5-Ant1-2480-0~Reference-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0077-RF1-A1 Page 26 of 28

Appendix I: Duty Cycle

Test Result

Test Mode Antenna Freq(MHz)
Transmission

Duration [ms]

Transmission

Period [ms]

Duty Cycle

[%]

DC Factor

(dB)

DH5 Ant1 2402 2.88 5.00 57.60 2.40

DH5 Ant1 2441 2.88 5.00 57.60 2.40

DH5 Ant1 2480 2.88 5.00 57.60 2.40

2DH5 Ant1 2402 2.88 5.00 57.60 2.40

2DH5 Ant1 2441 2.88 5.00 57.60 2.40

2DH5 Ant1 2480 2.88 5.00 57.60 2.40

3DH5 Ant1 2402 2.88 5.00 57.60 2.40

3DH5 Ant1 2441 2.88 5.00 57.60 2.40

3DH5 Ant1 2480 2.88 5.00 57.60 2.40
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Test Graphs

NTNV-DH5-Ant1-2402 NTNV-DH5-Ant1-2441

NTNV-DH5-Ant1-2480 NTNV-2DH5-Ant1-2402

NTNV-2DH5-Ant1-2441 NTNV-2DH5-Ant1-2480
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NTNV-3DH5-Ant1-2402 NTNV-3DH5-Ant1-2441

NTNV-3DH5-Ant1-2480

-----------------------------------------------------END-----------------------------------------------------


	Appendix I: Duty Cycle
	Test Result
	Test Graphs


